SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ﬁ‘"‘ G G
Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
P 15,90 vam) 20 dorm 17.53 da}
v P 708.51500 Mz 707.81170 Mz
10 dBm - 2.703296703 MHZ] 10 dBm 2.715284715 MHZ]
od / : 0 f
/ \ / A
-10 : “
7 )
20 R = T
L
a0
40 di -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708,513 MH2 19.40 dBm M1 1 T07.8117 MHz 17.53 dBm
T 1 706, 14535 MHz 11.72 dBm Oce Bw 2.703296703 MHz 1 1 706, 15135 MHz 10.61 dBm Oce Bw 2.715264715 MHz
T2 1 708, 84865 MHZ 12.13 dam T2 1 708, 86663 MHZ 12.09 dam
L )i J L )i J i e

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
. e o 20 - o
O i sl (e T SLE y rnned ) ;
10 dBm ¥ sl BeE By +.485514486 MHZ] 10 dBm ¥ 4475524476 MHZ]
/ 1
od 0 1 1
/ 4
-0 -10
z0d # 20 dl . —
7 =
- L P
AL e S Aaven A DAL, —
40 di -40 de
50 df -50 i
60 di -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.35 MH2 16.06 dBm M1 1 707,15 MHz 16.59 dBm
T 1 708, 26324 MHz 10.78 dam Occ Bw 4.4B5514486 MH2 1 1 70826324 WMHz 10.11 dBm Occ Bw 4.475524476 MH2
T2 1 70974775 MHz 10.47 dBm T2 1 70973776 MHz 3.24 dam
L )i J L )i J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum e pectrum o
Ref Level 24.70 dom  Offset +.70 db = RBW 300 khz Reflevel 24.70 dom  Offset +.70 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
P ;K R 17.60 dBr| 20 dorm P — R 19,38 dim|
R AT A S EINVLT e 704.0830 MHz| JJ -~ R ¥ 704.4630 MHz|
10 dBm - Gic By X 8.971028971 MHZ] 10 dBm ; Occ B 5.034965035 MHZ]
/ 1
/
od I | od !
J \ / \
-10 7 -10 —
~ / o ™,
— . i Pai \
-20d > = -20 T~ V4 N
e / . . i N _
T A
40 di -40 de
50 df -50 i
60 di -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 704,083 MHz 17.60 dam M1 1 704,463 MHzZ 19.33 dBm
T 1 7030045 MHz 11.50 dam oce Bw B.071028971 MHz T 1 702.8846 MHZ 10.36 dam oce Bw £.039065035 MHz
T2 1 7119755 MHz 10.79 dBm T2 1 707.9196 MHz 10.49 dBm
L )i J L )i J i e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A63 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 2470 dem  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
AvgPwr
heck PABS - | SPURIGIECHBEKABS PAES
. Zu asm -
EPURIOUS_|INE_ABS PARS ( \ Line _ r'um(b\i _LINE_aBs PARS
{ 10 dBm —
[ [
- 0dem !
| /
-10 dBm ¥ -10 dBm
SPURIOUS_LINE_ABS_ ‘K [
-20 dBm -20 dem
W
\ il
30 dem . - 30 dem %
/ y o '
-40 dBm s -40 dBmp
g Y
' \w M )
50 dém —— = 50 dBm . =
— .
" - [T —
60 dem— — 50 dem B —— ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz | |[['start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -25.00 dem -12.00 de 714.000 MHz 716.000 MHz 100,000 kHz 715.75325 MHz 21.58 dém -B.42 db
698.900 MHz 699.000 MHz 30.000 kHz 698.99745 MHz -19.71 dBém -6.71 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00455 MHz -19.32 dBm -6.32 dB
659.000 MHz 701.000 MHz 100.000 kHz 699.25475 MHz 21.38 dBm -8.62 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -25.17 dém -12.17 dB
- —
( ]l J - ( | J L
Date: 6.SEP.2023 18:15:46 Da
N =
ectrum == || spectrum ry
Ref Level 24.70 dBm  Offset 4,70 dg Mode Auto Sweep Ref Level 24.70 dBm  Offset 4,70 de Mode Auto Swesp
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
imit ¢heck PABS | SPURIEHIS CHBEKABS PAkS
20 u!srr 20 asfn ~
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_J INE_ABS_| PABS
A
s, i,
10 dBm / ‘\ 10 der y’h' \
ode / \ 0de
-10 dém ! -10 defn l
SPURIOUS_LINE_ABS | L J ‘
-20 dBm )l k 20 I o Il
30 dem e T ] | [P e
oot o —_—
-40 dBm 40 dem -,
P o S~
’./ W\
-50 dam ] -50 den
| M
-60 dBm 60 dB N -
70 dBm 70d
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -30.98 dBm -17.98 dB 714.000 MHz 716.000 MHz 100,000 kHz 714.84416 MHz 14.21 dBm -15.79 dB
698.900 MHz 599,000 MHz 30.000 kHz 698.99615 MHz -25.32 dBm -12.32 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00055 MHz -27.61 dBm -14.61 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.57243 MHz 14.37 dBm -15.63 dB 716,100 MHz 725,000 MHz 100,000 kHz 716,14001 MHz -29,99 dBm -16.99 dB
—
T ~
I e ( )| ] -
.2023  20:52:00

1:02:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A64 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12 /1.4MHz / 16QAM

spectrum ué,:' S rum
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 2470 dem  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 AvgPwr
heck PABS . | SPURIGIECHBEKABS PAES
A Zu asm T -
bPURIOUS_| INE_ABS PARS / Line _kpury \C _LINE_ABS_ PABS
{ “I 10 dBm /' 1
0 dem J \ 0 dem f
-10 dBm -10 dBm 1
SPURIOUS_LINE_ABS_ H f
-20 dBm ‘f‘\ -20 dem '"‘J
\ Wl
-30 dem £ - -30 dBm / y
e
-40 dBm - . 40 dB a'",'v A\
- A “gﬁ-éﬁ'? s
.50 dam e Mot ||l m \
e aa T e——
— —
-60 dam e — E -
AU BV S oy R 60 dBm! B ——
-70 dBm -70 dBm
Start 690.0 MHz 3008 pts Stop 701.0 MHz | |[['start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -25.14 dem -12.14 de 714.000 MHz 716.000 MHz 100,000 kHz 715.73127 MHz 21.10 deém -8.81dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99496 MHz -19.55 dBém -6.55 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00345 MHz -19.28 dBm -6.28 dB
659.000 MHz 701.000 MHz 100.000 kHz 699.25275 MHz 21.15 dBm -B8.85 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.41 dém -12.41 dB
i N X
( J ( | ) -
Date: 18:1 5
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru Spectrum =
Ref Level 24.70 dBm  Offset 4,70 da Mode Auto Sweep Ref Level 24.70 dbm  Offset 470 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
lell theck PABS | SPURIEHIS CHBEKABS PAkS
20 dBn ZU aBfi —
Line _$PURIOUS INE_ABS PABS Line PURIOUS_J INE_ABS_| PABS
10 dBm / sast 10 dam A "““‘,‘
\ f
8 |
| -
-10 dém - ; -10 difn
SPURIOUS. LINE_ABS | \ 'H \
-20 dBm J H -ZD;E“ L
-30 dam ] .V Swa ) | ! T
L™ ‘ Mo,
-40 dem - -40 dBm [,
- el
50de et de i,
- m — -50 dBmr Ly
L M
-60 dBm = 60 dB T
e R AU e N N ——
70 dBm -70d
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698.68666 MHz -29.35 dBm -16.35 dB 714.000 MHz 716.000 MHz 100,000 kHz 714.97403 MHz 13,67 dBm -16.33 dB
698.900 MHz 599,000 MHz 30.000 kHz 698.99965 MHz -27.23 dBm -14.23 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00764 MHz -26.27 dBm -13.27 dB
699.000 MHz 701.000 MHz 100.000 kHz 700.06194 MHz 13.14 dBm -16.86 dB 716,100 MHz 725,000 MHz 100,000 kHz 716,11334 MHz -27,92 dem -14.92 dB
1 J ] i v
L JL J
Dater 27.JUL.2023 20:50:20 21:01:03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number : A65 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Spectr it

Ref Level 24.70 dBm Offset 4.70 d&

Mode Auto Sweep
SGL Count 100/100

Ref Level 24,70 dém  Offset 4.70 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
— = SPURIGIE CHEEKABS_ PABS
on it Gheck pAES N o BRlHeC A
Lﬂ‘m_ PURIOUS_| INE_ABS | PARS {\ Line _| PuRlous_LIrn\_ABs_ PABS
10 dBm: \ 10 dBm ‘
dBm \ 0 dem J
-10 dBm -10 dBm
SPURIOUS_LINE_ARS_ ]
-20 dBm /,J; -20 dem ‘L\
30 dem /\/\/ \'\V \,ﬂ 30 dBm lljﬂw‘,r. v\/\/\
40 dBm N i \‘\—\
-50 dBm -50 dBm \,_\\
-60 dBm -50 dB
M"”‘_‘— m
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency Power Abs | ALimit Rangelow | RangeUp | RBW Frequency Power Abs | ALimit
£20.000 MHz £95.900 MHz 100.000 kHz £98.89555 MHz -19.69 dem -6.69 d& 712.000 MHz 716.000 MHz 100,000 kHz 715.78272 MHz 21,53 dBém -8.47 dB
6598.900 MHz | 699.000 MHz 30.000 kHz 698.99955 MHz -14.78 dBm -1.78 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00005 MHz -14.98 dBm -1.98 dB
£99.000 MHz 702.000 MHz 100,000 kHz 699.23526 MHz 21.09 dBm -8.91 dB 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz -19.84 dBm -6.84 dB
T — S
Date: 6.8SEP.2 16:04:19 Date: 6.SEF.2022 19:53:13
o
Spectrum Spectrum A
Ref Level 24.70 dem Offset 4.70 dB & RBW 30 kHz Ref Level 24.70 d&m Offset 470 dB & RBW 30 kHz
lo Att 30dE @ SWT 500ms @ VBW 100 kHz  Mode Auto Sweep = ALt 30d2 @ SWT  100ms & VBW 100 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(® 1R AvgPwr @ 1Rm AvgPwr
20 dBm 20 dB
10 dBm 10 dBm
od 0 dBm
-10 dBm -10 dBm:
-20 dBm
-30 dem -30 dem
-40 dBm -40 dBm
-50 dam -50 dBm
-60 dBm -60 dBm
-70 dem -70 dBm
CF 698.985 MHz 691 pts Span 61.0 kHz CF 716.015 MHz 691 pts Span 61.0 kHz
Channel Power Channel Power
Bandwidth 30.00 kHz Power -17.12 dBm Tx Total -17.12 dBm Bandwidth 30.00 kHz Power -16,79 dBm Tx Total -16.79 dBm
il ] Ready 4 il ] Ready
Date: 6.SEP.2023 17:30:34 Date: 7.SEF.2023 14:52:50
Sporton International Inc. (Kunshan) Page Number 1 A66 of A121

TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 470 dp Mode Auto Sweep

Spectrum

Ref Level 24.70 dBm
SGL Count 1004100

Offset 4,70 db Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
imit gheck PABS | SPURIGIE CHBEKABS_ PABS
20 dlirv Zu asm
Line _$PURIOUS_LINE_ABS PAES Line _$PURIOUS_) INE_|ABS_| PABS
10 dem ] |[| s ]
[ 7
odn }r \\ dom \‘
-10 dém { -10 dem i
SPURIOUS_LINE_2BS H \
-20 dBm J 20 dem #
-30 dBm 30 dem .
4T "~
SR F————
40 dBm F— 40 dBm
P—
P | —
50 dBm = 50 dem .
RN
60 dBm -50 dem _—
_ . S RS
70 dBm -70 dBém
Start 690.0 MHz 3003 pts Stop 702.0 MHz | |[Start 718.0 MAz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,99555 MHz -28.81 dBrm -15.81 dB 713.000 MHz 716,000 MHzZ 100,000 kHz 715,20121 MHz 10,40 dBm -10.60 dB
£658.500 MHz 553,000 MHz 30.000 kHz 698.98386 MHz -25.56 dBm -12.56 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00095 MHz -26.16 dBm -13.16 dB
£99.000 MHz 702.000 MHz 100,000 kHz 700,27622 MHz 10.56 dBm -19.44 dB 716,100 MH= 755,000 MH= 100.000 kHz 71610445 MHz 209,10 dBm 16,10 dB
Y — -
I ( ) ] T -
Date: 27.JUL.2023 21:10:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A67 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE

Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectr it

Ref Level 24.70 dBm Offset 4.70 d&
SGL Count 100/100

Mode Auto Sweep

Ref Level 24,70 dém  Offset 4.70 de

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbjfIL hEek PARS - 50 ap e CHEEKES Lags
Line _§PURIOUS_] INE_ABS_| PARS !\ Line _| PURIOUS_LIer\_ABS_ PABS
10 dBm: \ 10 dBm /
dBm l 0 dem {(
-10 dBm -10 dBm
SPURIOUS_LINE_ARS_ I
-20 dam /,JT -20 dem NN m‘\
-30 dem M W\'WWAM 30 uam—wﬁwﬂ,'“
oo —= At [potb b o]
-50 dBm __'/""fm -50 dBm W
-60 dBm -50 dBm
.—-»—-—-——-WM_J_H
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz | |[['start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp RBW Frequency Power Abs | alimit | Rangelow | RangeUp | RBW Frequency Power Abs | ALimit
£20.000 MHz £95.900 MHz 100.000 kHz £98.89555 MHz -19.46 dem -6.46 dB 713.000 MHz 716.000 MHz 100,000 kHz 71576474 MHz 20,55 dBm -0.45 dB
6598.900 MHz | 699.000 MHz 30.000 kHz 698.99945 MHz -14.43 dBm -1.43 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00025 MHz -15.49 dBm -2.49 dB
£99.000 MHz 702.000 MHz 100,000 kHz 699.24126 MHz 20.77 dBm -9.23 dB 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz 20,45 dBm | ~7.45 dB
T — S
Date: Date: 6.SEF.2023 19:34:48
o
Spectrum Spectrum 'y
Ref Level 24.70 dem Offset 4.70 dB & RBW 30 kHz Ref Level 24,70 dem Offset 4,70 dB & RBW 30 kHz
lo Att 30 0B @ SWT 100 ms @ VBW 100 khz  Mode Auto Sweep lo att 30de @ SWT  100ms @ VBW 100 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr @ LRm AvgPwr
20 dBm 20 dB
10 dBm 10 dBm
od 0 dBm
-10 dBm -10 dBm:
————
“2UHB -20 dBm
-30 dem -30 dem
-40 dBm -40 dBm
-50 dam -50 dBm
-60 dBm -60 dBm
-70 dem -70 dBm

CF 698.985 MHz
Channel Power

691 pts

Span 61.0 kHz | ||'CF 716.015 MHz

691 pts

Bandwidth 30.00 kHz Power -16.23 dBm

Tx Total -16.23 dBm

Channel Power
Bandwidth 30.00 kHz

Span 61.0 kHz

Power -17.23 dBm

Tx Total -17.23 dBm
]'[ ] Ready 4 ‘T ] Ready
Date: 7.SEP.2023 14:48:17 Date: 7.SEP.2023 14:53:22
Sporton International Inc. (Kunshan) Page Number : A68 of A121

TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum A Spectrum u‘,_?
Ref Level 24.70 dbm  Offset .70 d3 Mode Auto Sweep Ref Level 24.70 dBm  Offset .70 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit gheck PABS | SPURIGIE CBEKABS_
T a
20 d!iﬁw EPURIOUS_)LINE_ABS PAES s E.".“.e _$PURIOUS_}J INE_|ABS_| PABS
10 dBm [ - i, 10 A8y
| il I \
| | \
-10 dem t ([0 e
SPURIOUS_LINE_ABS J
-20 dBm { -20 dem J(
-30 dBm » 30 dB -
R | ~
40 derm s 40 d \ R
M”_/_f dBm — —
-50 dem s 50 dem ™
‘—", \\1-
-60 dBm 60 dB: -
e R S
70 dBm 70d
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 718.0 MRz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
650.000 MHz 698,900 MHz 100.000 kHz 698,98666 MHz -25,23 dBrm -16.23 dB 713.000 MHz 716,000 MHz 100,000 4z 715,27323 MHz 3,38 dem 20,62 0B
£98.500 MHz 699,000 Mz 30.000 kHz 60839635 MHz -26.06 dBm -13.06 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00035 MHz -26,9 dém -13.99 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.55594 MHz 9.56 dém ~20.44.d8 716,100 MHz 725.000 MHz 100,000 kHz 716,10445 MHz -29,55 dBm -16.55 dB
Y - ;
i ( N ) --
Date: 27.JUL.2023 21:09:03 o

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A69 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum uf Spectrum u‘?
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 2470 dem  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 AvgPwr
heck paES n =3 él;!‘ilmtgnmuh—st_ » | PABS
bPURIOUS_| INE_ABS PARS A Line _EPURIOUS_LINE_ABS._| {\ PABS
{f 1\ 10 dém } \
o dem T oo j[ |
-10 dam v A -10 dBm 1 lr
SPURIOUS_LINE_ABS o
by S '\
-20 dBm rij L -20 dem T
| A gl
30 dem J 'Y 1 30 dBm ] I
7V T \’ J i Ty v
f | o L
-40 dBm -40|dBm d
\Y f T
7 RIRTWAI| [KWE raN
-50 dBm A S0 g
W vy H <
/—J e
-60 dem — -60 dBm
| 1 —
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |[['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | ___Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£0.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -16.63 dem -3.63 d& 711.000 MHz 716.000 MHz 100,000 kHz 715.66284 MHz 21.23 dém -8.77 db
698.900 MHz 699,000 MHz 30.000 kHz 698.99985 MHz -15.64 dém -2.64 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -16.57 dBm .67 db
659.000 MHz 704.000 MHz 100.000 kHz 6599.34216 MHz 21.61 dBm -8.39 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -17.45 dém .45 dB
N
( ]l J ( | J
Date: 27.JUL.2023 21:2 Date: 27.JUL.2023 21:
Spectrum ry
Ref Level 24.70 dBm  Offset 4.70 dB & RBW 30 kHz
o ALt 30 de @ SWT 100 ms @ VBW 100 kHz  Mode Auto Sweep
SGL Count 100/100

(@ 1R AvgPwr

20 dBm

10 dBm:

od

-10 dBm

-20 dem:

-40 dem

-50 dem

-60 dBm

-70 dBm

CF 698.85 MHz 691 pts Span

204.0 kHz

Channel Power

Bandwidth 100.00 kHz Power -19.38 dBm

Tx Total -19.38 dBm

Ready |

]l J

Y

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A70 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Dats: 7.SEP.2023 1d:54:46

=)
Spectrum =*|[ spectrum T
Ref Level 24.70 dBm  Offset 4.70 dB @ RBW 30 kHz Ref Level 24,70 dém  Offset 4,70 dB & RBW 30 kHz
Att 30 dE @ SWT 100 ms @ VBW 100 kHz  Mode Auto Sweep lo Att 30 dh @ SWT  100ms @ VBW 100 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@ 1IRm AvgPwr @ 1Rm AvgPwr
20 dB
10 dém:
0 dem
-10 dBm
-20 dBm
-30 dBm:
40 dBm
-50 dBm 50 dBm:
-60 dam -60 dBm:
-70 dBm -70 dem
CF 698.985 MH2z 691 pts Span 61.0 kHz | (|[CF 716.015 MHz, 591 pts Span 61.0 kHz
‘Channel Power Channel Power
Bandwidth 30.00 kHz Power -17.48 dBm Tx Total ~17.48 dBm Bandwidth 30,00 kHz Power -17,80 dBm Tx Total -17.80 dBm
T T X P— /|
/ %

Date: 7.8EF.2023 14:58:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.70 dém  Offset 4.70 dg

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4,70 d& Mode Auto Sweep

-20 dBm

@1 AvgPwr @1 AvgPwr
imit ¢heck PAES _,spuﬂﬁms' CHAEKABS_ PAES
— Zu al —
o ““E.*f'.'; SPURIOUS_| INE_ABS Paks Line _$PURIOUS_| INE_ABS_| PAES
10 dem
10 dBm
o0da \\
-10 dBm
SPURIOUS_LINE_ABS_ \

-30 di

&® ] 40d R
dem ﬂ—f_,_..“ e —'\1
50 dem i 50 dém
60d 60 dBr
I —
70 dBm -70 di
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW |  Frequency | Powerabs |  atimit | Rangelow | _Rangeup | RBW | Frequency | Powerabs |  Atimit
£30.000 MHz | 698,900 MHz 100.000 kHz | 698,89555 MHz | -29.54 dBm -16.54 dB 711.000 MHz 716.000 MHz 100.000 kHz 713.45504 MHz 8.07 dém ~21.93 dB
698.900 MHz | 699,000 MHz 30.000 kHz 69B8.99286 MHz | -28.86 dBm -15.86 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.01144 MHz -29.18 dBm -16.18 dB
£99.000 MHz 704,000 MHz 100.000 kHz 703,15335 MHz 8.14 dBm -21.86 dB 716.100 MHz 725,000 MHz | 100,000 kHz | 716.10445 MHz 0,14 dBm | -16.14 dB
| D | S
Dater 27.JUL.2023 21:25:27 LJUL.2023 21:40:09

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A71 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4.70 d& Mode Auto Sweep

Spectrum

Ref Level 24,70 dBm
SGL Count 100/100

offset 4.70 d8 Mode Auto Sweep

@1 avgPwr

@1 AvgPwr
heck paES =3 él;!‘ilmtgnmuh;st_ « | PABS
EPURIOUS_LINE_ABS T A Line _EPURIOUS_LINE_ABS._| i’\ PABS
|
fJI \ 10 dém ’ \\
0 dam |! \ 0dem J \1
-10 dBm { #f -10 dBm 1
SPURIOUS_LINE_ABS_ o 4
20 dom i : 20 dem "\
30 e L | | M‘Lﬂ 1 30 dem A ol H |
77 AR T N V
/ iy Lo i
-40 dBm: \f \lr'l \L‘N"\\ J l 0| dBm- ,‘r"])\/ (NI \/-\\
50 dBm Ji A\ Jﬁn At
v i T —
60 dem 50 dB ™ .
I S m e "
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
£0.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -16.40 dem -3.40 d& 711.000 MHz 716.000 MHz 100,000 kHz 715.65784 MHz 20,98 dBm -0.02 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99975 MHz -15.33 dém -2.33 d8 716.000 MHz 716.100 MHz 30.000 kHz 716.00075 MHz -16.63 dBm .63 dB
£99.000 MHz 704.000 MHz 100.000 kHz 699.30719 MHz 20.76 dBm -9.24 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -17.57 dBm .67 dB
N
( ]l J ( | J
Date: 27.JUL.2023 21:26:07 Date: 27.JUL.2023 21:36:49
Spectrum by
Ref Level 24.70 dBm  Offset 4.70 dB & RBW 30 kHz
o ALt 30 de @ SWT 100 ms @ VBW 100 kHz  Mode Auto Sweep
SGL Count 100/100

(@ 1R AvgPwr

20 dBm

10 dBm:

od

-10 dBm

-20 dem:

A0 B R

-40 dem

-50 dem

-60 dBm

-70 dBm

CF 698.85 MHz Span 204.0 kHz
Channel Power

Bandwidth 100.00 kHz Power -19.18 dBm

( ]l J

691 pts

Tx Total -19.18 dBm
1 gk

Ready |

Y

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number

1 A72 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

[
Spectrum =*|[ spectrum T
Ref Level 24.70 dém  Offset 4.70 0B & RBW 30 kHz Ref Level 24,70 dém  Offset 4.70 dB & RBW 30 kHz
Att 3008 @ SWT 100 ms @ VBW 100 kHz Mode Auto Sweep lo Att 30 dh @ SWT  100ms @ VBW 100 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@ 1IRm AvgPwr @ 1Rm AvgPwr
20 dB
10 dém:
0 dem
-10 dBm
-20 dBm
-30 dBm:
40 dBm
-50 dém -50 dBm
-60 dam -60 dBm:
-70 dBm -70 dBm
CF 698.985 MH2z 691 pts Span 61.0 kHz | |I[GF 716.015 MHz 691 pts Span 61.0 kHz
‘Channel Power Channel Power
Bandwidth_30.00 kHz Power -17.44 dBm Tx Total -17.44 dBm Bandwidth 30.00 kHz Power -17.84 dBm Tx Total -17.84 dBm
T T X T—— y
/ %
Dater T.SER.Z0ES Ld:neils Date: 7.SEF.2023 14:58:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

_] ] =)
Spectrum == ] spectrum ry
Ref Level 24.70 dBm  Offset 4,70 da Mode Auto Sweep Ref Level 24.70 dém  Offset 4,70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 ghffit Gheck pAES  SPUBIECHbEK 285 PAES
Line _kPURIOUS_|INE_ABS Paks Line _§PURIOUS_| INE_ABS_] PABS
10 dBm 10 dem
0 de dB \
-10 dBm: { ‘ 0 d
SPURIOUS_LINE_ABS_ J \ |
-20 dBm [’ of |l F20 dem ,&
30d 7 -30 dem -‘.\w
an __._—-—""‘"’ a0d M_,
[ \\“\
-50 dBm -50 dem:
60d -60 dBn
I
-70 dém =70 di
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range U, RBW | Freguency | __Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
£30.000 MHz | 698,900 MHz 100.000 kHz | 698,89555 MHz | -30.55 dBm -17.55 dB 711.000 MHZ 716,000 MH= 100,000 kA2 712.67093 MHz .20 dBm 22,7108
698.900 MHz | 699,000 MHz 30.000 kHz 698,99086 MHz | -30.43 dBm -17.43 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.00295 MHz 230,03 dBm C17.03 0B
699,000 MHz 704,000 MHz 100.000 kHz 703,59291 MHz 7.55 dBm -22.45 dB 716,100 MH= 755,000 MHz | 100,000 kHz | 716, 10445 MH= 053 dem | C17.53 dp
i —n —
Dater 27.JUL.2023 21:27:47 LJUL.2023  21:28:20

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number

1 A73 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

*

Spectrum

Ref Level 24.70 dém
SGL Count 100/100

Offset 4.70 dB Mode Auto Sweep

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 dhjfmit heck pPAkS éjggfﬁﬂmmm;kﬂli, nA:u :
Tine BPURIOUS | INE_ABS PAES 1| Line _BPURIOUS_J INE_ABS | PARS [
|
10 dem ! 10 dém I 1
0 dBm H l\ 0 dem j 1
-10 dem : \l] -10 dem - \[
SPURIOUS_LINE_ABS_ [/ '\L Mf "
-20 dBm: ¥ | -20 dBm 7 \
/ 'I\ P
-30 dem J,f 2 WJ'L-I\'-“j‘V IF\ _30 dBm [ r_njl‘w"\”.\ { \
A i VoA
/ \/ [l il _ahlie ol "] LT ™
-40 dBm 7 iy L | r m Al U ~
AN F"‘ﬂ.h ]'! A\
-50 dBm i I Lo bem L 1
1 ik
J o\
-60 dam = -60 dBm
| Pt s 4]
-70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | || start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -17.92 dém -4.92 d& 706.000 MHz 716.000 MHz 100,000 kHz 715 40559 MHz 21,60 dBm -8.40 dB
£98.500 MHz 699,000 MHz 30.000 kHz 698,99765 MHz -20.58 d&ém -7.58 d& 716.000 MHz 716.100 MHz 30.000 kiHz 716.00005 MHz -19,62 dBm
£99.000 MHz 709.000 MHz 100.000 kHz 699,58442 MHz 21.44 dBm -8.56 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -17,55 dBém -4.55 dB.
- — r —
) !
~ - L L J ‘
Date: Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ectru Spectrum by
Ref Level 24.70 dBm  Offset 4,70 d@ Mode Auto Sweep Ref Level 24.70 dBm  Offset 4,70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢heck PAES L SPURIPHE CHBEKMBS_ PABS
20 ulm 20 asfn ~
Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PAES
10 dBm 10 dgm
NUCUT W PP PUSIP R "'-.r"'w-»v_,-—n'n.rw./-] AR Rttt Rk At i M it
ode ods
-10 dam T \ -1 dBm
-20 dBm T -20 dem T
-30 deém ’/ (30 de l"j‘
-40 dBm 40 dem
A"‘""\—nm.
S PRSI e
-50 dam -50 den
- —
d e,
f 60 de
M‘-.._
70 dBm -70d
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.96 dBm -19.96 dB 706.000 MHz 716.000 MHz 100,000 kHz 711.61938 MHz 5.00 dém -25.00 dB
698.900 MHz 699.000 MH2 30.000 kHz 698.99366 MHz -35.21 dBm -22.21 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00075 MHz -34.43 dém -21.43 dB
£99.000 MHz 709,000 MHz 100.000 kHz 707 46653 MHz 5.36 dBm -24.64 dB 716,100 MHz 725,000 MHz 100,000 kHz 716.,10445 MHz -32,68 dBm -19,68 db
r ) g il 1
L JL J
Date: 27.JUL.2023 21:46:30 21:54:00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A74 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

*

Spectrum

Ref Level 24.70 dém
SGL Count 100/100

Offset 4.70 dB Mode Auto Sweep

Spectrum

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4,70 dB Mode Auto Sweep

J

J

@1 AvoPwr (@1 avgPwr
r S | SPURIGHE CHBEKABS_ PABS
imit ¢heck PABS
20 dl'[‘ﬁ',u EPURIOUS_|INE_ABS PABS \ “" %Fihe _pPuURIOUS | INE_ABS | PARS [
10 dem 10 dém [ \
0 dBm j‘ ‘\ 0 dem ’ |
-10 dam -10 dBm H
SPURIOUS_LINE_ABS_ u’ l‘hIJI _‘,ﬂ 'UL
-20 dBm: ¥ \v -20 dBm t ‘\
/ |
w )
-30 dem fﬂ’ lv\-\‘ M‘.«’Ifl\mh‘xl‘ f!\ _30 dBm f P’Mn it} H \
1 fo
o aom / VAR P || v ol I, (Wi
V W WAL \ ) v 7
| A JNM’N A b il [ v
-50 dBm 17 ™ - o 0 G w7 - N J\
A ‘
60 dem . -60 dBm -
e B e e IR
-70 dBm -70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit

690.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -12.20 dém -5.20 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.38561 MHz 20,40 dBm -9.60 dB

698.900 MHz £99.000 MHz 30.000 kHz 608.99735 MHz -19.67 dém -6.67 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00245 MHz -19.56 dBm -6.56 dB.

£99.000 MHz 709.000 MHz 100.000 kHz 609.62438 MHz 20.25 dBm -9.75 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -18.79 dBm -5.79 dB

v — — - o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru " Spectrum —
Ref Level 24.70 dBm  Offset 4,70 dg Mode Auto Sweep Ref Level 24.70 dBm  Offset .70 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
imit ¢theck PASS | SPURIGHS OHBIEKARS_ PABS
20 ulm 20 asfn ~
Line _kPURIOUS_|INE_ABS PABS Line _$PURIOUS | INE_ABS | PARS
10 dBm 10 dem
et e "*‘-r—»\l s W |
o de . f
-10 dam , L -10 dBm f I
SPURIOUS_LINE_ABS
-20 dBm ﬂ k"t -20 dem 5
-30 dBm a0 de ).lr
T T, e
W | el
40 dBm (T dem ——
/_._._,-»""‘ S
-50 dém -50 den
-60 dBry de
60 deny- 40 —
70 dBm 70d
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
£50.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz ~29.56 dBm -16.56 dB 706.000 MHz 716.000 MHz 100.000 kHz 711.07992 MHz 6.52 dém -23.48 dB
£58.900 MH2 599,000 MHz 30.000 kHz 698,99905 MHz -31.84 dBm -18.84 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.02223 MHz -32.03 dBm -19.03 dB
695.000 MHz 709.000 MHz 100.000 kHz 703.54046 MHz 7.25 dBm -22.75 dB 716,100 MHz 725.000 MHz 100,000 kHz 716,12223 MHz -29,57 dBm -16.57 dB
1 J (] i 7
L JL J
Date: 2 JUL.2023 2:27:5

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number

1 A75 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum T [ spect =
Ref Level 0.00 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PApS
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm [
50 dB r——— . 50 dBm i Y =
60 dB 50 dBm—p-
2 A
-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 616.61169 MHz -63.12 dBm -50.12 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.16642 MHz -63.23 dém -50.23 dB
725.000 MHz 1.000 GHz 100.000 kHz 974.86264 MHz -62.60 dBm -49.60 dB 725.000 MHz 1.000 GHz 100.000 kHz 934.75275 MHz -62.40 dBm -49.40 dB
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2 JUL.2023 21:22: 16 Date: 27.JUL.2023 21 10
Highest Channel / QPSK
. oo
Spectrum A
Ref Level 0.00 dem Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N 3 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
60 dBm J o T e
et =
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 666.41679 MHz -67.38 dBm -54.38 db
725.000 MHz 1.000 GHz 100,000 kHz 960,57692 MHz -67.37 dBm -54,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -34.33 dBm -21.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -52.31 dBm -39.31 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90877 GHz -56.32 dBm -43.32 dB
) ) o

Datea.

7 JULLZ023  21:33:20

Sporton International Inc. (Kunshan)
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Page Number : A78 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 12/ 10MHz

Spectrum T [ spect =
Ref Level 0.00 dBm Offset 4.70 B Mode Auto Swesp Ref Level 0.00 dBm Offset 4.70 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
_10 kdne EPURIOUS_LINE_ABS _10 &dne FPURIOUS | INE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm 40 dBm
50 dB . 50 dBm
-60 dB -60 dBm
.
eyt e
-80 dBm -80 dBm
90 dB 90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 633.43328 MHz -67.74 dem -54.74 g 30.000 MHz 690,000 MHz 100.000 kHz 624.52774 MHz -67.71 dam -54.71 dg
725.000 MHz 1.000 GHz 100.000 kHz 985.02747 MHz -67.26 dBm -54.26 dB 725.000 MHz 1.000 GHz 100.000 kHz $67.99451 MHz2 -67.32 dBm -54.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -33.55 dBm -20.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -33.60 dBm -20.60 d&
2.000 GHz 7.000 GHz 1.000 MHz 6.95376 GHz -£1.83 dem -32.83 de 3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -£2.26 deém -39.26 de
7.000 GHz 9.000 GHz 1.000 MHz B8.94826 GHz -56.39 dBm -43.35 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.93077 GHz -56.26 dBm -43.26 dB
: 27.JUL.2023 21:41:30 Date: 27.JUL.2023 21:47:49

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dem Offset 4.70 dB

SGL Count 1004100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

SPURIOUS L INE _ABS

pAES
PABS

10 R

| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
m#""‘J

-80 dBm

-90 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | Range Up |

RBW | Frequency

| Power Abs |

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

680,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100,000 kHz
100,000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

628.155592 MHz
B863.87363 MHz
1.41365 GHz
6.93076 GHz
8.87878 GHz

-67.73 dBm
-67.29 dbm
-34.17 dBm
-52.15 dBm
-56.34 dBm

-54.73 db
-54,20 dB
-21.17 dB
-39.15 dB
-43.34 dB

I

Date: 27.JUL.2023  21:40:00
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saronas. FCC RF Test Report

Report No. : FG362719

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0015
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0027
20 Minimum Voltage 0.0013

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number
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s=amranas. FCC RF Test Report Report No. : FG362719

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK
RB Size Full RB

Middle CH 5.28

16QAM Limit: 13dB
Full RB Result

6.14 PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

L
Ref Level 24.70 dom  Offset 4.70 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

i
!

ICF 782.0 MHz Mean Pwr + 20.00 dB.
CGomplementary Cumulative Distribution Function samples: 130000
Mean | Peak

| crest | 0% | 1% | 0% | o.o1% |
Trace 1 [ 22.40 dem | 28.74 dam 6.25 0B 2.41d8 432 dB 5.28 dB .77 68
—_—

Middle Channel / Full RB/ 16QAM

o
Ref Level 24.70 dom  Offset +.70 0B
e Att 30de AQT 2ms @ RBW 10 MHz
[@15a view
L
0.1 T —
B
0.01
1E-D
N
h
1E-0
£0 -
[CF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 21.69 dém | 28.97 dBm 7.26 OB 3.10 d8 5.10 dB .14 0B 6.64 db
J ()

Sporton International Inc. (Kunshan) Page Number : A8l of Al121
TEL : +86-512-57900158
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26dB Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK
5.00

16QAM
4.86

10MHz

QPSK
9.89

16QAM
5.93

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
20 doum Ml 15.78 dBm 20 den , Mi[i] 15.96 dBm
. A I 783.10900 MHz - 781.51000 MHz
10 dBm s AV kit b1 A T 26.00 dB| 10 dam Bl it |51 AT ""V 26.00 dB|
- ] Bw \ }.995000000 MH - By \ }.855000000 MH
o dom @ factor | 156.8 o dam @ factor 1 161.0)
BT A L3 10 ¥ L
-20 df £ . -20 . A —
v, N - N P
v alAaen / ol e I ) Sty
<o st s Y WALy, A
-40d -40 df
-50 dbm -50 dbm
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 783,108 MHz 15.78 dém ndB down 4,995 MHz [ 1 7151 MHz 15.96 dBm ndB down 4,855 MHz
T1 1 473 MH2 -10.40 dBm nd8 26.00 dB T1 1 62 MHZ -9.77 dBm nd8 26.00 dB
T2 1 784,463 MHz -10.17 dém Q factor 156.8 T2 1 784,418 MHz -9.95 dBm Q factor 161.0
i T it T
L o\ J - L JL

J

LTE Band 13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum Spectrum vy
Ref Level 24.70 dom  Offset 4,70 db & RBW 300 kiz Ref Level 24.70 dam  Offset +.70 d8 & RBW 300 Wiz
jo ALt 30dB  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT po ALt 30d8 SWT 126 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
20 doum ~17.96 dBm 20 den . _ Mi[1] 19.70 dim
PP » 763.9380 MHz P 760.8810 MHz
10 dBm 26.00 dB| 10 dBm L ndB 26.00 dB|
By \ 9.890000000 MH ] T ew 5.934000000 MH
o dam g Q factor -} 79.3 o e / \___afactor 131.6
¢ § ¥ <,
-10 . -10 "
= A . e
20 d - - -20d S
— A= N "3 —
P e 35 e
-40 o -40 df
-50 dem -50 dBm
60 df -60 de
7o d -70d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
M1 1 783,938 MHz 17.96 dBm ndg down 9.89 MHz M1 1 780,881 MHz 19.70 dBm ndg down 5.934 MHz
T1 1 777.025 MHz -8.08 dBm nds 26.00 d8 T1 1 045 MHz -6.15 dBm nds 26.00 d8
T2 1 786,915 MHz -B.13 dBm Q factor 79.3 T2 1 782,979 MHz -5.41 dBm Q factor 131.6
' T ~r v
L I\ J - I\ J [l L]
Sporton International Inc. (Kunshan) Page Number 1 A82 of A121
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SPORTON LAB.

FCC RF Test Report Report No. : FG362719

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.48

4.52

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.91

5.00

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 100 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 100 kHz
lo At 30dB SWT 10 s @ VBW 300kHz Mode Autc FFT e att 30dE SWT  10ps @ VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
20 dBm mifai 17,15 i) 20 den . Mi[i] 15.63 dBm
- . A N 783.24900 MHz | X . 781.36100 MHz
10 dBm r—: ek " BERE Y +.475524476 MHz 10 dém e ke b Vo g Vo $.515484515 MHz
J \
0 dam 0 dém: 7 .y
/ \ / A
10 - o -10 -
J \ / \
-20d — % 20 d - [N
e LT Arm S A nd LW, P
oeriad, / WS Y ., Ll
-40 o -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 783,248 MHz 17.15 dém [ 1 15.83 dBm
T1 1 i 23 MH2 10.08 dBm oce Bw 4.475524476 MH2z T1 1 10.36 dBm oce Bw 4.515484515 MHz
T2 1 764,24775 MHz 10.87 dBm T2 1 8.33 dém
i T i T
L Bl J ) e L b ] ) e

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum Spectrum
Ref Level 24.70 dBm  Offset 4.70 0B & RBW 300 kHz Ref Level 24.70 dom  Offset .70 OB & RBW 300 kHz
o At S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 30k max
. M1l 19.03 dBm - Mi[i] 19.28 dBm
e IS R R 2T 2 e — it
10 dBm ;.’ occ 8.911088911 MHZ| 10 dam ¥ “‘ Oce Bw 1.995004995 MHz
| | 1
0 dem { . 0 dbem J |
/ N \
10 ! . 10 —a - —
| N P VA
-z0d - — -20 d — — =
A podmimt S A s - T
i d v -
-40d -40 df
-50 dém -50 dim:
60 d -60 db
70 d 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result
ML 1 Ta4, 138 MHz 19.03 dém [ 1 780,621 MHZ 19.28 dBm
T1 1 T77.5445 MH2 10.92 dBm oce Bw B.011088911 MHz T1 1 T77.4246 MHz 11.24 dBm oce Bw 4.995004995 MHz
T2 1 786,455 MHz 11.56 dBm T2 1 7624196 MHz 11.17 dBm
i T i Y
L il J u L] )i J L]
Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvaPwr (@1 fugPwr
20 dblil gheck paks 20 abfit ¢heck pARS .
Line _$PURIOUS_)LINE_ABS {I pakS Line _$PURIOUS_LINE_ABS_| PABS l
10 dBm | 10 dBm ‘
o d i 0 dBm }
-10 dem ’ \I -10 dBm: —] ]f \
20 dam { -20 dBm- 1 \
SPURIOUS_LINE_ABS_ v H\ ﬂ SPURIOUS_LINE_ABS_ J‘ T V\
-40 dem T 40 dBm: i ¥ A
, I _ | |
S0 dem LRav iy 50 dBm / A
| M i ey
-60 dBm i \_"_ -60 dBm r.,
70 dem /"" 70 dBm —
Eomrmats.
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -£2.63 dem -23.63 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -73.94 dem -38.94 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.54351 MHz -37.10 dBm -24.10 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.84111 MHz -61.34 dBm -48.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -41.02 dBm -28.02 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.95380 MHz -66.32 dBm -53.32 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 21.45 dBm -8.65 dB 776,000 MHz 768.000 MHz 100.000 kHz 786.69930 MHz 21.59 dBm -8.41 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02363 MHz -65.76 dBm -52.76 di 788.000 MHz 788.100 MHz 30.000 kHz 788.00644 MHz -41.61 dBm -28.61 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -61.86 dBm -48.86 d& 788.100 MHz 793,000 MHz 100.000 kHz 788,47937 MHz -38.76 dem -25.76 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -74.66 dBm -39.66 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.33117 MHz -72.67 dbm -37.67 dB.
Il J ] ] (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum | Spectrum ¥
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 d8m  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 dhHuiL §heck pARS oodhfaitGheck 1 0000 1 000 pAsS 00 | -
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dam
od 0 dBm ‘ |
| -10 dem — ‘ |[
{Jl l\ -20 dBm }I l\
LINE_ABS_ 7 = SPURIDUS_LINE_ABS_ w__
e
40 dem L T~ 40 dBm l
-50 dBm Nr‘“‘" -50 dBm
-60 dBm /(M M\\.‘ -60 dBm N,
70 dem oy =70 dBm o Mo
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94505 MHz -47.29 deém -12.29 dg 763.000 MHz 775.000 MHz .250 kHz 774.81419 MHz -52,47 dBém -17.47 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -35.42 dBém -22.42 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.4571% MHz -40.19 dBém -27.18 db
775.900 MHz 776.000 MHz 30.000 kHz 775.98357 MHz -33.63 dBm -26.63 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92363 MHz -46.13 dém -33.13 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.72228 MHz 7.11 dém -22.69 di 776.000 MHz 788.000 MHz 100.000 kHz 784,42158 MHz 7.46 dem -22.54 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.05090 MHz -45.60 dBm -32.60 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.01404 MHz -37.90 dBm -24.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.47448 MHz -40.40 dBm -27.40 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -33.96 dBm -20.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -60.84 dBm -25.84 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.13636 MHz -52.41 dBm -17.41 dB
)il ) ] w

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FG362719

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrur

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvaPwr (@1 fugPwr
1 T it fheck
20 dhifail§heck pAkS 20 cbfiL
Line _$PURIOUS_) INE_ABS ‘ PARS Line _§PURIOUS_| INE_ABS | n
10 dBm | 10 dBm H
- 0 dem JI [
-10 dem ’) \l -10 dBm: —] i‘ l\
-20 dem + -20 dem:
- [, . NN
SPURIOUS_LINE_ABS_ T Y\l ﬂ SPURIOUS_LINE_ABS_ f ki V\
-40 dBm T -40 dBm: ﬂl T A
]l | Y
A
- Y -50 dBm
S0 dem { T k\d, J[\’/g U \‘\4
-60 dBm _/J‘I \"_ -60 dBm r_’_,,,
-70 dém: -7
0 dBm- ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -£9.15 dBm -24.15 de 763,000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -74.41 dem -39.41 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.57587 MHz -37.75 dBm -24.75 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -61.80 dem -48.90 de
775.900 MHz 776.000 MHz 30.000 kHz 775.98836 MHz -40.59 dBm -27.59 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97288 MHz -66.54 dBm -53.54 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.21269 MHz 20.56 dBm -0.44 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 20.81 dBm -9.18 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04431 MHz -65.87 dBm -52.87 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00305 MHz -41.82 dBm -28.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.33741 MHz -62.11 dBém -49.11 di 788.100 MHz 793,000 MHz 100.000 kHz 788,40504 MHz -39,00 dem -26.00 d&
793.000 MHz 806.000 MHz 6.250 kHz 796.52597 MHz -74.90 dBm -39.90 dB 793.000 MHz 806,000 MHz 6.250 kHz 79522727 MHz -72.10 dbm -37.10 dB.
il J [ [ )i ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur o (| Spectrum
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 dhifit ¢heck PABS 20 dbiit ¢heck PARS
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dam
od 0 dBm ‘ ‘
10 dBm } -10 dem — i ‘
-20 dBm -20 dBm J i
o ( | . \
SPURIOUS_LINE_ARS_ SPURIOUS_LINE_ABS_ W_,
40 dBm T 40 dem r#r- I
-50 dBm #/-"“* ™ -50 dBm J
-60 dem o2 -60 dBm P .“"“"N
-70 dem "j' e N 70 dem = N
Y —
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -46.35 dBm -11.35 d& 763.000 MHz 775,000 MHz 6.250 kHz 774.98202 MHz -55.39 deém -20,39 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84381 MHz -33.98 dém -20.98 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.58217 MHz -41.65 dém -28.65 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97507 MHz -38.53 dBm -25.53 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.95629 MHz -46.33 dém -33.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.46553 MHz 6.27 dém -23.73 dB 776.000 MHz 788,000 MHz 100.000 kHz 784.67333 MHz 6.33 dem -23.67 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.07927 MHz -45.86 dBm -32.86 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.01154 MHz -37.03 dBm -24.03 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -41.50 dBm -28.50 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -33.24 dBm -20.24 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -53.96 dBm -28.96 di 793.000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -53.70 dBm -18.70 dB
) J L J -

Sporton International Inc. (Kunshan)
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FCC RF Test Report

Report No. : FG362719

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB

spectru

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 abiiLgheck paks 20 dbkll¢heck pARS
Line _$PURIOUS_) INE_ABS I PABS Line _$PURTOUS_LINE_ABS ] PABS n
10 dBm \ 10 dém I|
o d Il 0 dBm )1\
-10 dBm /‘j . -10 dBm: — ‘,' \
20 dem / \ -20 dBm: f
. A n . [
SPURIOUS_LINE_ABS_ / \ \ || ” SPURIOUS_LINE_ABS_ Inl 7
-40 dBm J” T — m 40 dBm f/ J \wlﬂ\
' J Al \
-50 dBm \‘ i J -50 dBm. ¢
/ s N
-&0 dBm / A -60 dBm lll'
-70 dém /"M ) -70 dBm: _.Jl\,,,r ———
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
762.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -47.86 dem -12.86 de 763,000 MHz 775.000 MHz 6.250 kHz 773.15984 MHz -65.76 dem -30.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.31154 MHz -32.19 dém -19.19 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -54.05 dem -41.05 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.90145 MHz -41.29 dBm -28.29 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99146 MHz -58.85 dBém -45.95 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 21.49 dBm -8.51 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 21.20 dBm -8.80 dB.
788.000 MHz 788.100 MHz 30.000 kHz 788.02612 MHz -58.57 dBm —45.57 di 788.000 MHz 788.100 MHz 30.000 kHz 788.09056 MHz -41.96 dBm -28.96 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.78986 MHz -54.21 dBm -41.21 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.48427 MHz -33.08 dem -20.98 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.21429 MHz -70.64 dBm -35.64 dB 733,000 MHz 806.000 MHz 6.250 kHz 705.27922 MHz -70.55 dBm -35.55 dB
Il ] ) (]

middle Band Edge / Full RB

Spectrum |

Ref Level 24.70 dBm
SGL Count 100/100

Offset 4.70 d&

Mode Auto Sweep

@1 AvgPwr
imit ¢heck PARS
Line _$PURIOUS_LINE_ABS_| PABS
10 dBm
0 dBm — —1
-10 dBm — I
-20 dBm
o / \
| SPURIOUS_LINE_ABS l// \ll‘
-40 dBm r o ‘-‘
-50 dBm e .
-60 dBm /'w_,."*‘ MW
-70 dBm LS
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775.000 MHz 6.250 kHz 774,89810 MHz -49.53 dBm -14.53 dB.
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -35.72 dBm -22.72 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94800 MHz -40.17 dBm -27.17 dB
776.000 MHz 788.000 MHz 100,000 kHz 785.24875 MHz 4.18 dBm -25.82 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.05470 MHz -39.40 dBm -26.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15629 MHz -35.44 dBm -22.44 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.24026 MHz -49.40 dBm -14.40 dB
Jjl ) ] A
Dates 27, JUl 2023 23.20:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrur

Spectrum

Ref Level 24.70 dBm  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 abiiLgheck PARS 20 bl fheck pARS
Line _$PURIOUS_)LINE_ABS ‘l pakS Line _$PURIOUS_LINE_ABS_| PABS n
10 dBm 10 dém ”
od ﬁ\ 0dBm “
-10 dam /, ¥ -10 dBm: —] 7 \
20 dém ‘ -20 dBm {
- [ A . A
SPURIOUS_LINE_ABS_ / V || “ SPURIOUS_LINE_ABS_ n I i \
40 dem ¥ v \ ﬂ -40 cBm J| /,‘1 . Wr\\
-50 dBm / — .\J \],_ -50 dBm (WA U \f\
-60 dBm ¥ A -60 dBm ~
N J
-70 dBm vl A -70 dBm: __,jw il
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763,000 MHz 775.000 MHz 6,250 kHz 774.09401 MHz -47.83 dBm -12.83 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -68.09 dém -33.09 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.39515 MHz -32.38 dBm -19.38 di 775.000 MHz 775.900 MHz 100.000 kHz 775.68377 MHz -54.71 dem -41.71 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.90764 MHz -41.53 dBm -28.53 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.97967 MHz -59,25 dBém -46.25 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 20.82 dBm -0.18 dB 776,000 MHz 788,000 MHz 100.000 kHz 786.38761 MHz 20.58 dBm -9.42 db
788.000 MHz 786.100 MHz 30.000 kHz 788.04730 MHz -59.32 dBm ~46.32 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.09296 MHz -42,23 dBm -29.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -55.13 dBm -42.13 d8 788.100 MHz 793.000 MHz 100.000 kHz 788.47937 MHz -34.30 dem -21.30 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -70.36 dBm -35.36 dB 793.000 MHz 806,000 MHz 6.250 kHz 79531818 MHz -70.13 dbm -35.13 dB.
—_—
il J [ [ )i ]

middle Band Edge / 27 RB 0

middle Band Edge / 27 RB 23

‘o
Spectrum # || spectrum &
Ref Level 24.70 dBm  Offset 4.70 db Mode Auta Swesp Ref Level 24.70 d8m  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 tvgpwr
20 abipiLgheck AT o0 bl fheck pARS
Line BPURIOUS LINE ABS paks Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dém
od | 0 dem ‘ \
-10 dBm Ll -10 dBm — - l
-20 dBm /I \ -20 dBm: /,JI \
SPURIOUS_LINE_ABS SPURIDUS._LINE_ABS,
Bl e ~— St e T
-40 dem I 40 dBm P~
-50 dBm \ -50 dem: _,,"J
-60 dem //.r -60 dBm r M"’“\
70 dBm # M‘-—-\ 70 dem Ved [,
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.87413 MHz -45.68 dBm -11.68 d& 762,000 MHz 775,000 MHz 6,250 kHz 774.71828 MHz -53.76 dBm -18.76 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -32.68 dBm -19.68 di 775.000 MHz 775.900 MHz 100.000 kHz 775.80155 MHz -40.20 dem -27.20 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.98157 MHz -37.43 dBm -24.43 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.98566 MHz -44,56 dBm -31.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.35265 MHz 6.13 dBm -23.87 dB 776,000 MHz 788,000 MHz 100.000 kHz 783.24675 MHz 5.72 dBm -24.28 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04471 MHz -43.25 dBm -30.25 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00075 MHz -36.98 dBm -23.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -39.60 dBm -26.60 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -32.74 dem -19.74 d8
793.000 MHz 806.000 MHz 6.250 kHz 793.11039 MHz -61.25 dBm -26.25 dB 733,000 MHz 806,000 MHz 6.250 kHz 702.03247 MHz -54.33 dBm 10,33 dB.

1 )

]
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG362719

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum -
Ref Level 0.00 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1I|uuk PAES Limit TmLk PARS
ine _SPURIOUS | INE_ABS | PABS ne _$PURIOUS_| INE_ABS | PABRS
-10 i -10 4P
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
20de 20 dB
-30 dBm -30 dBm
40 d8 -40 dB
-50 dBm — -50 dBm
T e
60 dém 60 dBm Nt
- > g:m-ld
-80 dm -80 dBm
90 d@ -90 db
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 760.61894 MHz -68.01 dém -55.01 0B 30.000 MHz 763.000 MHz 100.000 kHz 755.85682 MHz -67.97 dBm -54.97 oB
806.000 MHz 1.000 GHz 100.000 kHz 946.24038 MHz -67.00 dBm -54.00 dB 806.000 MHz 1.000 GHz 100.000 kHz 916.76712 MHz -66.97 dBm -53.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -35.18 dBm -22.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -35.01 d8m -22.01 dB
3.000 GHz £.000 GHz 1.000 MHz 6.99335 GHz -£2.32 dBm -39.32 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.91636 GHz -52.40 dBm -39.40 dB
( | ) .- [ I )
Data: 27 Date: 2 23:01:48
Highest Channel / QPSK
Spectrum | T
Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PAES
-10 SERE= —
|_SPURI _LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
e i b L.._ "
-60 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 758.78736 MHz -68.03 dBm -55.03 dB
806.000 MHz 1.000 GHz 100.000 kHz B862.76512 MHz -66.97 dBm -53.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -34.36 dBm -21.36 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.90586 GHz -52.35 dBm -39.35 dB
Jl t w
Date: 27 . JUL, 2023 23-03-08
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum | uf

Ref Level 0.00 dBm Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
j b g 5S
10 Ehéll':'\”_ PURIOUS_LINE_ABS PAES

|_SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-80 dBm

-90 dBém

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 755.85682 MHz -67.69 dBm -54.69 dB
806.000 MHz 1.000 GHz 100.000 kHz 924,13543 MHz -67.09 dBm -54.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -34.61 dBm -21.61 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.91136 GHz -52.47 dBm -39.47 dB

)i (D e

Date: 27 JUl 2023 23-11-48
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Report No. : FG362719

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0025
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0008
20 Minimum Voltage 0.0033

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.3V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test

Report

Report No. : FG362719

LTE Band 66

Peak-to-Average Ratio

Mode
Mod.

LTE Band 66 / 20MHz

RB Size

QPSK 16QAM

Limit: 13dB

Full RB Full RB

Result

Middle CH

4.96

6.09

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum 'y
Ref Level 2540 dém  Offset 5.40 dB
e Att 30dsAQT 2ms @ RBW 20 MHz
[@15a View
S
0.1 —
=
0.01- ‘\
X
Y
\
1€-03: '
i
4
E-O T
£-0 &
|
(CF 1.745 GHz ean Prr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 100 | 10% | 0a% | o0.01% |
Trace 1 23.12 dém 28.8B6 dBm 5.74 d8 2.46 dB 4.20 d8 4.96 dB 5.45 dB
[ [
Spectrum 'y
Ref Level 2540 dém  Offset 5.40 dB
e Att 30dsAQT 2ms @ RBW 20 MHz
[@15a View
=
T
0.1
0.01-
X,
1€-03:
|
E-O ‘l
E-O \
(CF 1.745 GHz ean Prr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 100 | 10% | 0a% | o0.01% |
Trace 1 21.53 dBm 28.21 dBm 6.68 dB 3.01 dB 4.96 d8 6.09 dB 6.61 dB
[ [
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26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG362719

Full RB (Middle CH):

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m = =
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 30 kHz Ref Level 25.40 dbm  Offset 5.40 d @ RBW 30 kHz
o At 30ds SWT 632us @ VBW L00kHz  Mode Auto FFT e ALt 3048 SWT 632us @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20 d 17.93 dBm] 204 M4 17.31 deém]
. 1.74477620 GHy N - 1.74537480 GHe
) ittt 26.00 dp) ) rrtbam e g, 26.00 de}
w0 B 1.253100000 MH; 0 B \ 1.258700000 MHz|
a Q factor 1392.3] 0 ] Q factor 1386.6]
o
10 ch . 10 db = -
/ / ™\
20 : -20 —
,, Ao VS ™ - Y 2 a
NS VNPT —endA ] A N T RAN
-30 der : 30 di
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Yovolue | Function | Function Result |
R 1 1.7447762 Ghz 17.63 dbm ndé down 1.2531 MHz 1 1 1.7453748 Ghz 17.31 dbm ndd down 1.2587 MHz
T1 1 1.7443762 GHz =7.92 dBm nd8 26.00 d& T1 1 1.7443622 GHz -8.62 dBm ndB 26.00 d&
T2 1 1.7456284 GHz -8.13 dém q factor 1382.3 T2 1 1.745621 GHz -55.68 dBm Q factor 1386.6
il il
L L o - . L -

LTE

Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

vy um vy
Ref Level 25.40 dom  Offset 5.40 ob @ RBW 100 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 100 kHz
o At 30ds SWT  19us @ VBW 300 kHz  Mode Auto FFT e ALt 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20d M1 Mi[1] 18.16 dBm| 20d 1 M1[1] 17.68 dBm|
, e A A 1.74419080 GHe| PR, P NN 1.74434670 GHe|
) / ndB 26.00 dg) ; il et N T 26.00 dp)
w / Bw 3.074900000 MHz| o Bw 3.086900000 MHz|
N / q factor 567.2) . Q factor \ 565.1
7 ™
¥
-10 df = 10 d
NS ~ \
20 - - -20 — =
o~ S e, P = —
-a0d 30 di
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Yovolue | Function | Function Result |
R 1 1.7441908 Ghz 16.16 dbm ndé down 30749 Wiz 1 1 1.7443467 Ghz 17.68 dbm ndd down 3,086 MHz
T1 1 1.7434655 GHz ~7.67 dBm nd8 26.00 d& T1 1 1.7434356 GHz -8.56 dBm ndB 26.00 d&
T2 1 1.7465405 GHz -6.03 dém q factor 567.2 T2 1 1.7465225 GHz -5.64 dBm Q factor 565.1
il il
L L o - . L -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = =
Ref Level 25.40 dem  Offset .40 0B & RBW 100 kriz Ref Level 25.40 dbm _ OFfset 5.40 66 & RDW 100 Kz
o Au 30d3 SWT  19us @ VBW 300 kHz  Mode Auto FFT o At 30ds SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
mi[1] 17.02 dbm)| M1[1] 17.10 dbr)|
20d 1.74430100 GH 20d
e - . 2 n 1.74465000 GHZ]
) Y. O 26.00 d| ; i petfd VN 26.00 |
w i By \ 4.925000000 MHZ] e i Bwr | 4.915000000 MHz|
o / q factor | 354.2] B Q factor | 355.0)
/ Y
17 2
¥ ‘:.
-10 i 3 10 d - T
1/ A / \
A v VLY - s \
40 -40
50 -50 o
0d 60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.744301 Ghz 17.32 dBm | ndB down 4,925 Wz M 1 1.74465 Gz 17.10 dbm | ndé down 2915 Mz
T1 1 1.742542 GHz -B8.49 dBm nd8 26.00 d& T1 1 1.742552 GHz -8.73 dBm ndB 26.00 d&
T2 1 1747488 GHz -6.58 dém Q factor 354.2 T2 1 1747488 GHz -6.73 dbm Q factor 355.0
il il
L L o - . L 4 -
. e e
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o )
m A A
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 300 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 kHz
o At 30de SWT 126us @ VBW 1MHz  Mode Auto FFT e ALt 30de SWT 126us @ VBW LMHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
20 d MM1[1] 17.84 dém] 204 ¥ M1[1] 20.28 dBm]
X 1.7465580 GHe| P e T 1.7435410 GHe|
L A
) Ia N il T 26.00 dB) ) { nde 26.00 dB)
w Ji Bw | 9.790000000 MHz| u i Bu 5.974000000 MHz|
I} q factor Il 178.4 / Q factor 291.9
a T T 0 s i
4 e 7 !
-1od 10 =
P [~ -
20 - -
o0 == = =
e B -
-a0d = v
40 -40
-50 df 50 df
60 d -60 d
=70 df =70 df
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-volue | Function | Function Result |
R 1 1746558 GHz 17.64 dbm ndé down 9,78 MHz 1 1 1.743541 GHz 20,28 dbm ndd down 5,874 MHz
T1 1 1.740125 GHz -B8.45 dBm nd8 26.00 d& T1 1 1.740085 GHz -5.74 dBm ndB 26.00 d&
T2 1 1.743915 GHz -8.32 dém q factor 178.4 T2 1 1.745058 GHz -5.58 dbm Q factor 2818
il il
L L o - . L -

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel /15MHz / 16QAM

vy um -
Ref Level 25.40 dim  OFfset ©.40 ob @ RBW 300 kHz Ref Level 25.40 dom  Offset 5.40 B @ RBW 300 kHz
o At 30d8 SWT 126yus @ VBW 1MHz Mode Auto FFT e Att 30de SWT  126us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
P ML mi[1] 18.05 dem)| . ¥ M1[1] 20.81 dBm
20 o n 1.7459290 GH] 20 TRy 1.7399950 GHe]
. i i Vi 26.00 dB| § f nde 26.00 dB|
w ] B 14.715000000 MHz| e f Byt 6.384000000 MHZ|
/ Qfactor 118.5) ! Q factor 2729
o v 0
¥ 7
Y b
10 db -
Y ~ \
— - -20 -
b Rt A P \ LVl e N
-3g.d =
. WY
40 -40 e
-50 df 50 df
-60 o -60 di
=70 df =70 df
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-volue | Function | Function Result |
M1 1 1.745828 GHz 16.06 dbm B down 14,715 MHz M1 1 1.739995 Ghz 20,81 cbm nd@ down 6,384 MHz
T1 1 1.737837 GHz ~7.65 dBm nd8 26.00 d& T1 1 1.737627 GHz -5.32 dBm ndB 26.00 d&
T2 1 1752552 GHz -7.96 dim q factar 118.6 T2 1 1.744011 GHz -5.31 dBm q factor 272.6
il il
L L o - . L -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m = =
Ref Level 25.40 dom  Offset 5.40 Gb @ RBW 300 kHz Ref Level 25.40 dbm  Offset 5.40 G @ RBW 300 kHz
o At 30d: SWT 185us @ VBW 1MHz  Mode Auto FFT e At 3048 SWT  185us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
B . Mi[1] 16.01 dem)| P M1[1] 19.25 dem)|
20 R 1.7449600 GHZ] 20 ey 1.7387660 GHZ]
§ : "f“'i'ln‘hj‘.“,{-/\‘m’“J\ 26.00 db| . ! | ndp 26.00 d|
w Bw 18.901000000 MHz| o Bw 6.154000000 MHz|
! Q factor | 92.3] h Q factor 282.5]
o 1 0 'y
'; g
-10 df 10 di =
-20 T -20
L A LSV (VW PP gl R\,i Pa ‘\,\;\_ P
[ ubhin 04 / s
il y
40 2
50 df 50 d
-60 o -60 di
=70 df =70 df
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-valwe | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.74436 GHz 16.01 dbm B down 18,901 MHz M1 1 1.738766 GHz 19.25 dbm nd@ down 6,164 MHz
T1 1 1.73545 GHz -9.93 dém nd8 26.00 d& T1 1 1.735649 GHz -6.43 dBm ndB 26.00 d&
T2 1 1754351 GHz -9.65 dim q factar 2.3 T2 1 1.741803 GHz -6.70 dBm q factor 282.5
il il
L L o - . L -
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